iItem # HTCART

HYDRAULIC TABLE CART
ASSEMBLY INSTRUCTIONS

READ ALL INSTRUCTIONS AND WARNINGS BEFORE USING THIS PRODUCT.

This manual provides important information on proper operation & maintenance. Every effort has been
made to ensure the accuracy of this manual. These instructions are not meant to cover every possible
condition and situation that may occur. We reserve the right to change this product at any time without

prior notice.

IF THERE IS ANY QUESTION ABOUT A CONDITION BEING SAFE OR UNSAFE,
DO NOT USE THIS PRODUCT!

DO NOT RETURN THIS PRODUCT TO THE RETAILER - CONTACT CUSTOMER
SERVICE.

If you experience a problem, have questions or need parts for this product, visit our website

http://www.buffalotools.com or call Customer Service at 1-636-532-9888, Monday-Friday,

8 AM - 4 PM Central Time. A copy of the sales receipt is required.

KEEP THIS MANUAL, SALES RECEIPT & APPLICABLE
WARRANTY FOR FUTURE REFERENCE

WARNING! Any service or repairs to the Hydraulic Lift Table should be performed by a qualified service
technician. Improper repairs or service could result in equipment failure or personal injury. The hydraulic cylinder is

not user serviceable.



OPERATION

Before loading and while stationary, lock the back Casters to prevent the Lift Table from moving.

The Lift Table is raised by pumping the Lifting Pedal with your foot until the desired height is achieved.

HYDRAULIC BLEEDING

If the Lift Table is not performing properly, it may be due to air in the hydraulic system. Follow these steps to bleed air
from the system.

Raise the Lift Table to its highest position.

Remove the rubber Oil Plug. You can carefully remove it with a large flat head screwdriver.

Squeeze the Release Handle to lower the Lift Table. This should purge the air out of the hydraulic system.
Top off hydraulic fluid into the oil hole where the Oil Plug goes until it is full.

Note: Make sure you use new oil.

Replace the Oil Plug by firmly pressing it into the oil hole while twisting it.

MAINTENANCE

1. Lubricate hydraulic connections monthly
with a good quality grease.

2. Check for the free movement and wear
of the wheels. Replace if needed.

3. Check the Caster brakes regularly. They
should lock firmly and release completely.
4. If you encounter difficulty using the
Release Handle to lower the Lift Table, the

Control Cable may need adjusting.

WARNING! Make sure the Release
Handle is pressed only halfway down
during adjustment. This will allow the Lift
Table to lower slowly for safety purposes.
Caster Placement— (2) rigid wheels in

back and (2) swivel caster wheels in front.
This configuration turns easily and tracks

straight.
I’F'ART DESCRIPTION QTY PART DESCRIPTION QTY
1 Wheel 2 10 Castor 2
2 Bolt MI0x6S5 e 1 Bolt M8x20 8
3 Base Frame 1 12 Pedal 1
4 Steel wheel 4 13 Bolt M16x45 2
b= Toble 1 14 Bolt M8x30 2
6 Lift Frame 1 15 Ol pump pate *|“ ;l"‘
7 Pin - 16 gil pump 1
8 Handle 1 17 Bolt M14x70 1
| 9 Hexagonal screw 2 i8 Bolt M6x12 1

201808



